
2013 Water System Plan
Our Water. Our Future.

Volume II Appendices 
July 2012



 

 

 

[This page left blank intentionally.] 

 



 
 

 
 
 
 

Seattle Public Utilities 
 

2013 Water System Plan 
 
 
 

July 2012 
 
 
 
 
 
 
 
 
 
 
 
 

VOLUME II:  Appendices 
 

  



 

 

 

[This page left blank intentionally.] 

 



SPU 2013 Water System Plan  

Volume II:  Appendices Page i 
Table of Contents 

Table of Contents 

2013 Water System Plan 
VOLUME II:  APPENDICES 

A. Water Resources 

1. Official Yield Estimate and Long-Range Water Demand Forecast 

2. Water Rights Evaluation  

3. Groundwater Elevations at Seattle Well Fields 

4. King County Reclaimed Water Checklist 

B. Water System Inventories 
[...]
specific services as appropriate on projects developed by other City departments, other 
agencies, and developers.  PDB applies asset management principles and practices to 
achieve the triple bottom line goals of customer satisfaction, environmental 
protection/enhancement and cost efficiency. 
 
Customer Service Branch 
The Customer Service Branch is responsible for providing support and assistance to all 
residential, commercial and key SPU customers receiving water, sewer, drainage and 
solid waste services.  The services this branch provides include: 1) Customer Billing 
Service, including meter reading; 2) Utility Service Teams, including water inspectors for 
new taps/lines, repairs, leaks, backflow assembly testing, cross connection control and 
water quality complaints; 3) Customer Response comprised of the Call Center; and 4) 
Customer Programs & Contracts Management, which includes water conservation 
program staff.  This branch includes several water quality inspector positions which 
have Backflow Assembly Tester (BAT), and Cross Connection Control Specialist (CCS) 
certification requirements. 
 
Finance and Administration Branch 
The Finance and Administration Branch provides financial, accounting and information 
technology services to all sections and employees of SPU. 
 
Human Resources & Service Equity Branch 
The Human Resources Division provides the resources, consultation and assistance to 
enable SPU to recruit, develop and support a diverse workforce.  Human Resource 
Operations & Data Management Division provides payroll support and employee 
records management for SPU.  The Environmental Justice and Service Equity Division 
focuses on eliminating barriers to ensure all people of the City of Seattle receive 
equitable services and access to SPU’s decision-making processes.  
 
  



SPU 2013 Water System Plan 
Appendix B-2 

 3 

Operations Planning and Scheduling (OPS) 
SPU’s regional water supply system has multiple objectives that must be met and 
operational risks that must be actively managed: 
• water resource management for people and for fish 
• water quality source to tap 
• pressure and flow in the transmission and distribution system 
• system outages – called ‘clearances’ - for construction and major maintenance 
• flood management and hydropower generation 
 
In 2008, SPU established an Operations Planning and Scheduling (OPS) function that is 
supported by a core team.  The OPS core team membership consists of: 
• OPS Team Lead (as assigned) 
• System Control Center Manager  
• System Control Center Supervisor 
• Clearance Work Order Process and Transmission and Distribution Operations 

representative 
• Water Resources/River and Reservoir Operations representative 
• Transmission and Distribution Business Areas representative(s) 
• Water Quality and Treatment Business Area representative(s) 
 
The OPS Team meets each week so establish a weekly web-based Water System 
Operating Plan (WSOP).  OPS is responsible for developing, deconflicting and 
communicating (via the WSOP) the plan and schedule for operation of the water system 
to meet all of the objectives for the regional water system.  OPS also reviews, approves, 
and schedules construction and major maintenance (‘clearances’) that affect system 
operations, as well as maintains a schedule of clearances (received, approved and 
scheduled, in-progress).  The System Control Center, which operates 24/7, is 
responsible for operating the regional water system according to the WSOP, using best 
judgment where there are no specific instructions and responding to unusual and 
emergency situations.  In addition, the System Control manages the configuration of the 
system, detects and directs response to water system emergencies, and coordinates 
and approves all construction and maintenance activities that require access to water 
system facilities (headworks, treatment, pump stations, gate houses, etc) or that may 
have an impact on water system. 
 

SPU is committed to meeting the requirements of the Water Works Operator 
Certification Program administered by the Washington State Department of Health 
(DOH) in conjunction with the Water and Wastewater Operator Certification Board of 
Examiners under the authority of Chapter 70.119 RCW and the comprehensive program 
regulations contained in Chapter 246-292 WAC.  Under this program, water systems 
must employ certified operators to carry out various water system functions as part of 
treatment and distribution systems.  

Operator Certification 

 
  



SPU 2013 Water System Plan 
Appendix B-2 

 4 

Certification Requirements 
SPU is classified as a “Group A” public water system.  The Group A classification 
requires that SPU have certified operators in charge of all active, daily, and technical 
operations of the water system.  In meeting this requirement, SPU maintains certified 
personnel throughout the utility for a variety of water system operations. This 
certification includes water treatment plant operators at the Tolt and Cedar Water 
Treatment Facilities, which are operated and maintained by private entities under 
contract by SPU.  Required Classifications include Water Distribution Manager (WDM) 
Levels 3 and 4, Water Treatment Plant Operator (WTPO) Levels 3 and 4, and Cross 
Connection Control Specialists (CCS) depending on the requirements of specific 
positions. Table 1 shows the current listing of mandatory water works operator positions 
and required certification levels for SPU as they relate to the organizational structure of 
the utility.  This list is updated on an annual basis for utility staff and submitted to DOH 
for their review. Additionally, SPU also has internal SPU certification requirements for 
lower level positions (involving level 1, and 2 certifications), that are not detailed out 
here.   
 
Certified operators are either on-site or on call for all critical water system operations.  
SPU also ensures that certified operators are in charge of all segments of the water 
system as appropriate.  Certified operators staff the Control Center, and the two primary 
water treatment plants, 24 hours a day.  Also, Water system operations and pipe district 
managers for the Water Transmission & Distribution Operations Division of SPU’s Field 
Operations & Maintenance Branch maintain necessary Water Distribution Manager 
certifications.  
 

Table 1 
Mandatory Waterworks Personnel Certifications 

Branch Division Position Required 
Certification 

Utility 
Systems 
Management 

Drinking Water Drinking Water Director WDM 4 

Contract 
Treatment 
Operations 

Tolt Facility Manager  WTPO 4 
Tolt Chief Operator WTPO 3 
Tolt Operator (multiple positions) WTPO 3 
Cedar Project Manager WTPO 4 
Cedar Operations Supervisor WTPO 3 
Cedar Operator (multiple positions) WTPO 3 

Customer 
Service 

Utility Service 
Teams Utility Service Inspection Manager WDM 3,  

CCS 

Field 
Operations 
and 
Maintenance 

Water 
Transmission & 
Distribution 
Operations 

Water Transmission and Distribution Director WDM 4 
Water Maintenance Manager WDM 3 
Water Supply Operations Manager WDM 3 
Water System Supervisor WDM 3 
Water Transmission Manager WDM 3 
Water Pipe Distribution Manager - North End  WDM 3 
Water Pipe Distribution Manager - South End  WDM 3 
Water Pipe Distribution Manager -All City WDM 3 

 



SPU 2013 Water System Plan 
Appendix B-2 

 5 

Training 
All certified personnel for SPU renew their certificates on an annual basis and enhance 
their professional growth in the field by accumulating at least three college-related 
credits or continuing education units (CEUs) every three years.  Personnel meet the 
CEU requirements through a combination of external and internal training opportunities.  
External opportunities include State-sponsored classes through the Washington 
Environmental Training Resource Center (WETRC).  Examples of classes offered 
through this program include “Chlorination System Operation and Maintenance” and 
“Basic Electrical.”  Internally, SPU takes advantage of a wealth of expertise from a 
variety of professional staff to offer CEU approved classes.  Examples of classes 
offered through this internal training include:  

• National Incident Management System (NIMS) 

• Cross Connection Control 

• Operations Math 

• Corrosion Protection 

• Watermain Installation and Print Reading 

• Successful Watermain Shutdowns 



SPU 2013 Water System Plan 
Appendix B-2 

 6 

Exhibit 1 

 



SEATTLE PUBLIC UTILITIES 
2013 WATER SYSTEM PLAN 

B.  WATER SYSTEM INVENTORIES 
 

APPENDIX B-3 
WATER TREATMENT CHEMICALS 

 
  



 

 

 

[This page left blank intentionally.] 

 



Seattle Public Utilities Page 1 of 1 February 2012 

Water Treatment Chemicals 
February 2012 

 
Facility Chemical 
Tolt Water Treatment Facility Liquid Oxygen 

Carbon Dioxide 
Chlorine 
Ferric Chloride 
Hydrofluorosilicic Acid 
Lime 
Cationic Polymer 
Anionic Polymer 
Sodium Bisulfite (has not been used) 
Sodium Hydroxide 

  
Cedar Water Treatment Facility Liquid Oxygen 

Chlorine 
Lime 
Sodium Bisulfite 
Sodium Hydroxide 

  
Landsburg Diversion & Pre-
Treatment Facility 

Chlorine 
Hydrofluorosilicic Acid  

  
Seattle Wells* Sodium Hypochlorite 

Sodium Hydroxide 
Hydrofluorosilicic Acid 

  
In-Town Reservoir Treatment 
Facilities 
 

Sodium Hypochlorite 
Salt (used for on-site hypochlorite generation) 
Chlorine 

 
Notes
 

: 

* Indicates the facilities are only used seasonally during the high demand period.  Chemicals may 
not be stored on site during the off season. 

 
 
 



 

 

 

[This page left blank intentionally.] 

 



SEATTLE PUBLIC UTILITIES 
2013 WATER SYSTEM PLAN 

B.  WATER SYSTEM INVENTORIES 
 

APPENDIX B-4 
ASSET INVENTORIES 

 
  



 

 

 

 

[This page left blank intentionally.] 

 



1 of 1

Type: Direct Filtration with Raw Water Ozonation
Capacity: 120 mgd
Ozone Generation
Type: LOX Feed
Number of units: Two duty, one standby
Capacity: 2,388 lbs/day each
Applied dose: 2.9 mg/l (average)

4.8 mg/l (maximum)
Production 1,651 lbs/day (average)

4,775 lbs/day (maximum)
Ozone Contacting
Type: Fine bubble diffusion w/baffled contactor
Number of units: Two parallel trains
Capacity: 60 mgd each
Contact time: 31.6 minutes (theoretical)
Flocculation
Type: Hydraulic flocculation w/baffled serpentine flow

Pumped jet flash mix for chemical addition
Number of units: Two parallel trains
Capacity: 60 mgd each
Detention time: 26.5 minutes (theoretical)
Filtration
Type: Anthracite mono-medium, with air/water backwash
Number of units: Six (each with two bays)
Capacity: 24 mgd each
Rate: 12 gpm/sq ft
Bed depth: 72 inches
Clearwell
Type: Baffled concrete, cast-in-place
Number of units: One (two equal halves)
Total volume: 7.4 MG
Washwater Recovery
Type: Settling/drying basins
Number of units: Four
Capacity: 1.385 MG each
FTW/Equalization Basin
Volume: 1.485 MG
Treatment Chemicals
Ferric chloride: Primary coagulant
Cationic polymer: Primary coagulant/coagulant aid
Anionic/nonionic polymer: Filter aid and washwater solids settling aid
Gaseous chlorine: Disinfectant residual
Carbon dioxide: pH and alkalinity adjustment
Lime: pH and alkalinity adjustment
Hydrofluosilicic acid: Fluoride addition
Sodium bisulfite: Excess ozone quenching
Source: Process Design Criteria (February 2001), CDM PHILIP, SPU updated in 2006 and 2011
Notes:
FTW = Filter to Waste mgd = million gallons per day
gpm/sq ft = gallons per minute per square foot mg/L = milligrams per liter
lbs/day = pounds per day MG = million gallons
LOX = Liquid Oxygen

Tolt Water Treatment Facility Design Parameters
Table 1



1 of 1

Landsburg
Chlorination
System Chorine Gas
Goal Minimze entry of nuisance and invasive species at Lake Youngs
Fluoridation
System Hydrofluosilicic Acid
Target Residual 0.8 mg/L
Lake Youngs
Plant
Type: Raw Water Ozonation and Ultra Violet Disinfection
Capacity: 180 mgd
Intake and Raw Water Pump Station
Pump type Submersible
Number of units: 7
Size 2 @ 20 mgd, 5 @ 40 mgd
Ozone Generation
Type: LOX Feed
Number of units: 2
Design concentration of ozone 6 - 12 %
Capacity: 825 lbs/day @ 12 % each (nomimal)

1250 lbs/day @ 6 % each (peak)
Applied ozone dose 0.3 - 0.6 mg/L (typical)

0.8 mg/L (peak)
Ozone Contacting
Type: Fine bubble diffusion 
Flow direction Counter-current
Contactor type Pipeline
Number of units: Two parallel trains
Volume 0.61 MG
Contact time: 9.8 min @ peak capacity
Ultra Violet Disinfection
Design basis 3-log Cryptosporidium
Method Medium pressure
Dosage 40 mJ/sq cm
Contactor type Closed vessel
Number 13 total
Capacity: 18.4 MGD each
Clearwell
Type: Pre-stressed Concrete
Number of units: 2
Total volume: 20 MG
Treatment Chemicals
Gaseous chlorine: Disinfectant residual
Lime: pH and alkalinity adjustment
Sodium Bisulfate Excess ozone quenching
Source: Design Criteria (Updated July 12, 2004), CH2MHILL; SPU updated in 2006 and 2011
Notes:
lbs/day = pounds per day mgd = million gallons per day
min = minutes mg/L = milligrams per liter
LOX = Liquid Oxygen MG = million gallons
mJ/sq cm = millijoules per square centimeter

Cedar Water Treatment Facility Design Parameters
Table 2



1 of 1

Disinfection System Sodium Hypochlorite
Target Dosage 1.0 to 1.4 mg/L

Fluoridation System Hydrofluosilicic Acid
Target Dosage 0.8 mg/L fluoride*

Corrosion Control System NaOH Addition
Target pH 8.2

* Historically, fluoride dose has been 1.0 mg/L.  Reduction made in early 2011.
Source: Updated by SPU in October 2011

Table 3
Seattle Well Fields Treatment Facilities



1 of 1

Year (1)  

Chlorination 
Facility 

Constructed

Type of Chlorination
Target 

Chlorine 
Residual (mg/l)

Redundancy Condition

Roosevelt Reservoir 1996 Sodium Hypochlorite 1.1 - 1.3 One main storage tank, one day 
tank, and peristaltic pumps for 
sodium hypochlorite injection.

Treatment equipment is in good 
condition.

Volunteer Reservoir 1954 Chlorine gas 150-lb 
cylinders

1.2 - 1.3 Has one chlorinator and no 
sodium hypochlorite injection 
equipment or storage tanks.

Treatment equipment is in good 
condition.

Beacon Reservoir 1987 Sodium Hypochlorite 1.0- 1.2 Two peristaltic pumps. Only one 
main storage tank.

Upgraded in 2000.  Began 
operation as covered reservoir in 
2009.

Bitter Lake Reservoir 2001 On-site Hypochlorite 
Generation

0.9 Backup pumps available.  Can 
add sodium hypochlorite as a 
back up method.

Treatment equipment is in good 
condition.

Boulevard Park Well 1987 Sodium Hypochlorite 1.0 - 1.4 Backup pumps available.  Well 
can be shut down if a 
disinfection equipment failure 
occurs.

Treatment equipment is in good 
condition.

Eastside Reservoir 1987 Sodium Hypochlorite 0.8 Backup pumps available.  Can 
add sodium hypochlorite as a 
back up method of disinfection.

Treatment equipment is in good 
shape.

Lake Forest Park Reservoir 2002 On-site Hypochlorite 
Generation

0.9 - 1.1 Two peristaltic pumps.  Can add 
sodium hypochlorite as a back 
up method of disinfection.

Treatment equipment is in good 
shape.

Lincoln Reservoir 2004 On-site Hypochlorite 
Generation

1.0 - 1.3 Two peristaltic pumps.  Can add 
sodium hypochlorite as a back 
up method of disinfection.

Treatment equipment is in good 
condition.

Maple Leaf Reservoir 1996 Sodium Hypochlorite 1.0 - 1.3 One main storage tank, one day 
tank, and peristaltic pumps for 
sodium hypochlorite injection.

Reservoir is out of service for 
reconstruction (covering).  
Treatment equipment is in good 
condition.

Myrtle Reservoir 2007 On-site Hypochlorite 
Generation

0.9 - 1.0 Two peristaltic pumps.  Can add 
sodium hypochlorite as a back 
up method of disinfection.

Treatment equipment is in good 
shape.  Began operation as 
covered reservoir in 2008.

Magnolia Reservoir 1994 Sodium Hypochlorite 0.8 - 1.0 Two storage tanks and two 
metering pumps.

Condition of the equipment is 
good.

Riverton Well 1987 Sodium Hypochlorite 1.0 - 1.4 Backup pumps available.  Well 
can be shut down if a 
disinfection equipment failure 
occurs.

Condition of the equipment is 